



भारत सरकार Government of India
राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र)
National Test House (WR), Mumbai
राष्ट्रीय परीक्षण शाला (पश्चिमी क्षेत्र), प्लॉट नं. एफ -10, एम.आई.डी.सी., मरोल, अंधेरी
(पू.), मुंबई, महाराष्ट्र - 400093
Plot No. F - 10, M.I.D.C, Marol, Andheri (E), Mumbai
Maharashtra - 400093



PART A. PARTICULARS OF SAMPLE SUBMITTED

COMPLETE TEST CERTIFICATE

भाग 'अ' जमा किये गये नमूने का विवरण

परीक्षण प्रमाणपत्र सं/Test Certificate No:
NTH(WR)/CH(P)/25/3899_1

एस.आर.एफ. संख्या/SRF Number:
NTH(WR)/CH(P)/25/3899

जारी होने की तिथि/Date of issue
28 Apr, 2025

कोड सं/QR Code
: NTH250085392

a) जिसे जारी करना है/Issued To	:	COATESIA INDUSTRIES PVT LTD
b) पता/Address	:	E 22/1,MIDC Kurkumbh, Kurkumbh Daund - 413801, PUNE, Pune, Maharashtra, India - 413801
c) ग्राहक का संदर्भ सं एवं दिनांक/Customer's Ref. No.	:	TR/WR/25/883 - 04 Mar, 2025
d) नमूना मुहरबंद स्थिति/Sample Sealed Status	:	Not Applicable
e) परीक्षण सामग्री का विवरण/Description of Test item	:	Panel size 5 * 26 inches duplicate panels MS
f) नामपद्धति का विवरण/Description of Nomenclature	:	Intumescent paint Solvent Base Panel size 5 * 26 inches duplicate panels
g) नमूने की विशिष्टता (यदि हो)/Product Specification(if any)	:	Custom specification Paint coating - Custom specification Paint coating Fire retardant test as per customer requirement
h) नमूना प्राप्ति की तिथि /Date of Receipt of the Test item	:	11 Apr, 2025
i) कार्य निष्पादन की तिथि/Date(s)of Performance of Tests	:	From: 25 Apr, 2025 To: 28 Apr, 2025
j) परिमाण/Quantity	:	5.0 LTR
k) कोई अन्य सूचना / अंतिम तिथि, यदि हो/Any other Information / Expiry Date, If any	:	Surface spread of flame for 2 hrs
l) अनुभाग कोड/Section Code	:	25CHP7536N (Pages:3)
m) अनुभव प्रमाणपत्र संख्या/Section Certificate No.	:	25CHP7536N_1
n) प्रमाणपत्र का प्रकार/Certificate Type	:	New
o) संदर्भ प्रमाणपत्र संख्या/Reference Certificate No.	:	
p) टिप्पणी/Remarks	:	Read with Part B, C & D

Santhosh S
OIC SAMPLE CELL
Signed on: 28 Apr, 2025 17:40 PM

This Certificate Shall not be reproduced except in full, unless permission has been obtained. This Test/Calibration Certificate relates only to the sample/items submitted to the laboratory for Test/Calibration. The Conformity Statement is based on the limiting values of the Product Specification.

This is a Computer Generated Report.